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ORION II, LOWER FRAME AND HARDWARE ASS'Y 
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ORION II, LOWER FRAME AND HARDWARE ASS'Y - TABLE  
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1000026 PLUG, OVAL/ELLIPSE 1.53 X .895 $3.50 

2 1 A 1001448 LOWER FRAME WELDMENT, 15" WIDE $410.00 

  1 A 1001484 LOWER FRAME WELDMENT, 16" WIDE $410.00 

  1 A 1001485 LOWER FRAME WELDMENT, 17" WIDE $410.00 

  1 A 1001486 LOWER FRAME WELDMENT, 18" WIDE $410.00 

  1 A 1001487 LOWER FRAME WELDMENT, 19" WIDE $410.00 

  1 A 1001488 LOWER FRAME WELDMENT, 20" WIDE $410.00 

  1 A 1001489 LOWER FRAME WELDMENT, 21" WIDE $410.00 

  1 A 1001490 LOWER FRAME WELDMENT, 22" WIDE $410.00 

  1 A 1004991 LOWER FRAME WELDMENT, 23" WIDE $410.00 

  1 A 1004388 LOWER FRAME WELDMENT, 24" WIDE $410.00 

  1   1025339 KIT, LOWER FRAME ASS'Y, 15" WIDE (ITEMS 1-2) $417.00 

  1   1025340 KIT, LOWER FRAME ASS'Y, 16" WIDE (ITEMS 1-2) $417.00 

  1   1025341 KIT, LOWER FRAME ASS'Y, 17" WIDE (ITEMS 1-2) $417.00 

  1   1025342 KIT, LOWER FRAME ASS'Y, 18" WIDE (ITEMS 1-2) $417.00 

  1   1025343 KIT, LOWER FRAME ASS'Y, 19" WIDE (ITEMS 1-2) $417.00 

  1   1025344 KIT, LOWER FRAME ASS'Y, 20" WIDE (ITEMS 1-2) $417.00 

  1   1025345 KIT, LOWER FRAME ASS'Y, 21" WIDE (ITEMS 1-2) $417.00 

  1   1025346 KIT, LOWER FRAME ASS'Y, 22" WIDE (ITEMS 1-2) $417.00 

  1   1025347 KIT, LOWER FRAME ASS'Y, 23" WIDE (ITEMS 1-2) $417.00 

  1   1025348 KIT, LOWER FRAME ASS'Y, 24" WIDE (ITEMS 1-2) $417.00 

    B4-B26       

 

NOTES:   
A- SPECIFY COLOR 
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ORION II, POWER TILT LOWER FRAME AND HARDWARE ASS'Y 
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ORION II, POWER TILT LOWER FRAME AND HARDWARE ASS'Y - TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1000026 PLUG, OVAL/ELLIPSE 1.53 X .895 $3.50 

2 1 A 1012068 POWER TILT LOWER FRAME WELDMENT, 15" WIDE $410.00 

  1 A 1012069 POWER TILT LOWER FRAME WELDMENT, 16" WIDE $410.00 

  1 A 1012070 POWER TILT LOWER FRAME WELDMENT, 17" WIDE $410.00 

  1 A 1012071 POWER TILT LOWER FRAME WELDMENT, 18" WIDE $410.00 

  1 A 1012072 POWER TILT LOWER FRAME WELDMENT, 19" WIDE $410.00 

  1 A 1012073 POWER TILT LOWER FRAME WELDMENT, 20" WIDE $410.00 

      1025372 KIT, POWER TILT LOWER FRAME ASS'Y, 15" WIDE (ITEMS 1-2) $417.00 

      1025373 KIT, POWER TILT LOWER FRAME ASS'Y, 16" WIDE (ITEMS 1-2) $417.00 

      1025374 KIT, POWER TILT LOWER FRAME ASS'Y, 17" WIDE (ITEMS 1-2) $417.00 

      1025375 KIT, POWER TILT LOWER FRAME ASS'Y, 18" WIDE (ITEMS 1-2) $417.00 

      1025376 KIT, POWER TILT LOWER FRAME ASS'Y, 19" WIDE (ITEMS 1-2) $417.00 

      1025377 KIT, POWER TILT LOWER FRAME ASS'Y, 20" WIDE (ITEMS 1-2) $417.00 

    B37-51       

 

NOTES:  
A ς SPECIFY COLOR 
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ORION II, SEAT FRAME AND HARDWARE ASS'Y 
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ORION II, SEAT FRAME AND HARDWARE ASS'Y - TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000014 NUT, NYLOCK 1/4-20NC, BLACK $2.00 

2 1   1000027 WASHER FLAT 1/4, ID .257, OD .50, THK .032 $2.00 

3 2   1000392 ROUND PLUG TUBE, 1.00" DIA FLAT $3.00 

4 1   1000412 SCREW, SOCKET HEAD BUTTON, 1/4-20NC X 5/8 $3.00 

5 1   1000486 URETHANE STOPPER 1.25 $8.00 

6 1 A 1034319 ORION II, SEAT FRAME WELDMENT, 15" WIDE $400.00 

  1 A 1034320 ORION II, SEAT FRAME WELDMENT, 16" WIDE $400.00 

  1 A 1034321 ORION II, SEAT FRAME WELDMENT, 17" WIDE $400.00 

  1 A 1034322 ORION II, SEAT FRAME WELDMENT, 18" WIDE $400.00 

  1 A 1034323 ORION II, SEAT FRAME WELDMENT, 19" WIDE $400.00 

  1 A 1034324 ORION II, SEAT FRAME WELDMENT, 20" WIDE $400.00 

  1 A 1034325 ORION II, SEAT FRAME WELDMENT, 21" WIDE $400.00 

  1 A 1034326 ORION II, SEAT FRAME WELDMENT, 22" WIDE $400.00 

  1 A 1034327 ORION II, SEAT FRAME WELDMENT, 23" WIDE $400.00 

  1 A 1034328 ORION II, SEAT FRAME WELDMENT, 24" WIDE $400.00 

            

  1   1025349 KIT, SEAT FRAME ASS'Y, 15" WIDE (ITEMS 1-6) $415.00 

  1   1025350 KIT, SEAT FRAME ASS'Y, 16" WIDE (ITEMS 1-6) $415.00 

  1   1025351 KIT, SEAT FRAME ASS'Y, 17" WIDE (ITEMS 1-6) $415.00 

  1   1025352 KIT, SEAT FRAME ASS'Y, 18" WIDE (ITEMS 1-6) $415.00 

  1   1025353 KIT, SEAT FRAME ASS'Y, 19" WIDE (ITEMS 1-6) $415.00 

  1   1025354 KIT, SEAT FRAME ASS'Y, 20" WIDE (ITEMS 1-6) $415.00 

  1   1025355 KIT, SEAT FRAME ASS'Y, 21" WIDE (ITEMS 1-6) $415.00 

  1   1025356 KIT, SEAT FRAME ASS'Y, 22" WIDE (ITEMS 1-6) $415.00 

  1   1025357 KIT, SEAT FRAME ASS'Y, 23" WIDE (ITEMS 1-6) $415.00 

  1   1025358 KIT, SEAT FRAME ASS'Y, 24" WIDE (ITEMS 1-6) $415.00 

 

NOTES:   
A ς SPECIFY COLOR 
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ORION II, POWER TILT SEAT FRAME AND HARDWARE ASS'Y 
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ORION II, POWER TILT SEAT FRAME HARDWARE ASS'Y - TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000014 NUT, NYLOCK 1/4-20NC, BLACK $2.00 

2 1   1000027 WASHER FLAT 1/4, ID .257, OD .50, THK .032 $2.00 

3 2   1000392 ROUND PLUG TUBE, 1.00" DIA FLAT $3.00 

4 1   1000412 SCREW, SOCKET HEAD BUTTON, 1/4-20NC X 5/8 $3.00 

5 1   1000486 URETHANE STOPPER 1.25 $8.00 

6 1 A 1012074 POWER TILT SEAT FRAME WELDMENT, 15" W $400.00 

  1 A 1012075 POWER TILT SEAT FRAME WELDMENT, 16" W $400.00 

  1 A 1012076 POWER TILT SEAT FRAME WELDMENT, 17" W $400.00 

  1 A 1012077 POWER TILT SEAT FRAME WELDMENT, 18" W $400.00 

  1 A 1012078 POWER TILT SEAT FRAME WELDMENT, 19" W $400.00 

  1 A 1012079 POWER TILT SEAT FRAME WELDMENT, 20" W $400.00 

  1   1025378 KIT, POWER TILT SEAT FRAME ASS'Y, 15" WIDE (ITEMS 1-6) $415.00 

  1   1025379 KIT, POWER TILT SEAT FRAME ASS'Y, 16" WIDE (ITEMS 1-6) $415.00 

  1   1025380 KIT, POWER TILT SEAT FRAME ASS'Y, 17" WIDE (ITEMS 1-6) $415.00 

  1   1025381 KIT, POWER TILT SEAT FRAME ASS'Y, 18" WIDE (ITEMS 1-6) $415.00 

  1   1025382 KIT, POWER TILT SEAT FRAME ASS'Y, 19" WIDE (ITEMS 1-6) $415.00 

  1   1025383 KIT, POWER TILT SEAT FRAME ASS'Y, 20" WIDE (ITEMS 1-6) $415.00 

    B100-118       

 

NOTES: 
A ς SPECIFY COLOR    
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ORION II, FRONT H-LINK HARDWARE ASSõY 
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ORION II, FRONT H-[LbY I!w5²!w9 !{{Ω¸ - TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 4   1000005 FLANGE BEARING .375 ID X 1/4 $3.50 

2 2   1000087 BUSHING BRONZE 5/161 ID X 1/2 OD X 11 LG. $4.50 

3 1 A 1001076 FRONT H-LINK WELDMENT SMALL, 151-171 WIDE $107.00 

  1 A 1000088 FRONT H-LINK WELDMENT LARGE, 181-241 WIDE $107.00 

  1   1025359 KIT, FRONT H-LINK ASS'Y, 15"-18" WIDE (ITEMS 1-3) $121.00 

  1   1025360 KIT, FRONT H-LINK ASS'Y, 19"-24" WIDE (ITEMS 1-3) $121.00 

    B135-142       

 

NOTES:   
A ς SPECIFY COLOR 
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ORION II, REAR H-LINK HARDWARE ASSõY 
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ORION II, REAR H-[LbY I!w5²!w9 !{{Ω¸ - TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 8   1000005 FLANGE BEARING .375 ID X 1/4 $3.50 

2 1 A 1001165 REAR H-LINK WELDMENT, 151 WIDE $147.00 

  1 A 1001166 REAR H-LINK WELDMENT, 161 WIDE $147.00 

  1 A 1001167 REAR H-LINK WELDMENT, 171 WIDE $147.00 

  1 A 1001054 REAR H-LINK WELDMENT, 181 WIDE $147.00 

  1 A 1001168 REAR H-LINK WELDMENT, 191 WIDE $168.00 

  1 A 1001169 REAR H-LINK WELDMENT, 201 WIDE $168.00 

  1 A 1001170 REAR H-LINK WELDMENT, 211 WIDE $168.00 

  1 A 1001171 REAR H-LINK WELDMENT, 221 WIDE $168.00 

  1 A 1004994 REAR H-LINK WELDMENT, 231 WIDE $168.00 

  1 A 1004393 REAR H-LINK WELDMENT, 241 WIDE $168.00 

  1   1025361 KIT, REAR H-LINK ASS'Y, 15" WIDE (ITEMS 1-2) $157.00 

  1   1025362 KIT, REAR H-LINK ASS'Y, 16" WIDE (ITEMS 1-2) $157.00 

  1   1025363 KIT, REAR H-LINK ASS'Y, 17" WIDE (ITEMS 1-2) $157.00 

  1   1025364 KIT, REAR H-LINK ASS'Y, 18" WIDE (ITEMS 1-2) $157.00 

  1   1025365 KIT, REAR H-LINK ASS'Y, 19" WIDE (ITEMS 1-2) $176.00 

  1   1025366 KIT, REAR H-LINK ASS'Y, 20" WIDE (ITEMS 1-2) $176.00 

  1   1025367 KIT, REAR H-LINK ASS'Y, 21" WIDE (ITEMS 1-2) $176.00 

  1   1025368 KIT, REAR H-LINK ASS'Y, 22" WIDE (ITEMS 1-2) $176.00 

  1   1025369 KIT, REAR H-LINK ASS'Y, 23" WIDE (ITEMS 1-2) $176.00 

  1   1025370 KIT, REAR H-LINK ASS'Y, 24" WIDE (ITEMS 1-2) $176.00 

    B170-192       

 

NOTES:   
A ς SPECIFY COLOR 
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ORION II, H-LINK HARDWARE ASSõY 
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ORION II, H-[LbY I!w5²!w9 !{{Ω¸ - TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1000007 SCREW, SOCKET SHOULDER .312 DIA X 1.25, BLACK $5.00 

2 2   1000027 WASHER FLAT 1/4, ID .257, OD .50, THK .032 $2.00 

3 6   1000377 SCREW, SOCKET SHOULDER DIA.375 X 1.00, BLK $6.00 

4 4   1000396 NUT, HEX-NYLOCK THIN, 5/16-18NC $2.00 

5 1   REF FRONT H-LINK ASS'Y REF 

6 1   REF REAR H-LINK ASS'Y REF 

7 1   REF LOWER FRAME ASS'Y REF 

  1   1025371 KIT, H-LINK HARDWARE ASS'Y (ITEMS 1-3) $52.00 

  
B205-
214         

 

NOTES:   
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ORION II, GAS CYLINDER HARDW ARE ASSõY 
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ORION II, GAS CYLINDER I!w5²!w9 !{{Ω¸ - TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000007 SCREW, SOCKET SHOULDER .312 DIA X 1.25, BLACK $5.00 

2 1   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

3 1   REF FRONT H-LINK WELDMENT, LARGE REF 

4 1   1000370 SPACER, NYLON 5/16 OD .485 ID .325 THK .375 $2.50 

5 1   1000481 SPACER, BUTTITE, 5/16",  OD.422  ID.322  X 1.25 $3.50 

6 2   1000488 NYLON SPACER .500 OD X .312 ID X .250  $3.50 

7 1   REF REAR H-LINK WELDMENT, 18" WIDE REF 

8 2   1001163 SPACER NYLON 5/16 OD .625, ID .323 THK .187 $2.50 

9 1   1001368 NUT M-10 X 1.00 THIN NUT $2.50 

10 1   1015340 GAS CYL 80 MM STROKE-STABILUS, 800N $180.00 

      1028581 GAS CYL 80 MM STROKE-STABILUS, 600N $180.00 

11 1   1029645 LOW FORCE ACTUATOR ASSY $42.00 

12 1   1029691 NUT, HEX-NYLOCK THIN, 5/16-18NC BLK $2.00 

13 1   REF ORION II, LOWER FRAME WELDMENT, GEN REF 

14 1   REF ORION II, SEAT FRAME WELDMENT, GEN REF 

15 1   3001013 HEX  BOLT 5/16-18  X 3.00 $3.00 

            

  1   1034551 KIT, GAS CYLINDER (800N), ACTUATOR AND H'WARE  $248.00 

  1   1034552 KIT, GAS CYLINDER (600N), ACTUATOR AND H'WARE  $248.00 

 
 

NOTES:   
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ORION II, POSI-LOC HARDW ARE ASSõY 
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ORION II POS-[h/ I!w5²!w9 !{{Ω¸  - TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000012 BOLT, HEX HEAD, 1/4-20NC X 1 3/4 $3.00 

2 1   1000024 WASHER FLAT SAE 1/4, ID 17/64, OD 5/8 X 0.062 BLK $1.50 

3 1   1000031 PL WASHER,  ID .315  OD .500  x .062 THK $1.50 

4 1   1000034 NUT, HEX, NYLOCK 5/16-18NC $2.00 

5 1   1000481 SPACER, BUTTITE, 5/161, OD.422 ID.322 X 1.25 $3.50 

6 1   1000488 SPACER, NYLON 5/16 OD.50 ID.312 THK .250 $3.50 

7 1   1000505 1/4 X 0.50 LONG BUTTITE SPACER $3.00 

8 1   1012410 POSI-LOCK ASSEMBLY $155.00 

9 1   REF LOWER FRAME ASY REF 

10 1   1029689 NUT, HEX, NYLOCK 1/4-20NC ZINC $2.00 

11 1   3001013 HEX BOLT 5/16-18 X 3.00 $3.00 

    B275-287       

 

NOTES:   
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ORION II, POWER TILT HARDWARE ASSõY 
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hwLhb LLΣ th²9w ¢L[¢ I!w5²!w9 !{{Ω¸ ς TABLE 
 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 12   1000005 FLANGE BEARING .375 ID X 1/4 $3.50 

2 2   1000007 SCREW, SOCKET SHOULDER .312 DIA X 1.25, BLACK $5.00 

3 2   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

4 2   1000027 WASHER FLAT 1/4, ID .257, OD .50, THK .032 $2.00 

5 2   1000087 BUSHING BRONZE 5/161 ID X 1/2 OD X 11 LG. $4.50 

6 3   1000194 NUT, HEX-NYLOCK, #10-32NF, BLK $2.50 

7 1   1000226 SCREW, 10-32 X 3/8 BLK $3.00 

8 6   1000377 SCREW, SOCKET SHOULDER DIA.375 X 1.00, BLK $6.00 

9 4   1000396 NUT, HEX-NYLOCK THIN, 5/16-18NC $2.00 

10 2   1000412 SCREW, SOCKET HEAD BUTTON, 1/4-20NC X 5/8 $3.00 

11 3   1000937 SCREW, 10-32 X 3/4 BLK $3.00 

12 1   1001298 BOLT, 1/4-20 X 1.50 HX HD, BLACK $3.00 

13 3   1004852 WASHER FLAT 1/41 ID .252 OD .375 THK .03 $1.50 

14 1   1010378 CONTROL BOX BRACKET $60.00 

15 2   1010380 M10 LOC-NUT $3.00 

16 2   1010381 M10 SHOULDER BOLT $6.00 

17 1   1010382 POWER TILT ACTUATOR BRACKET $30.00 

18 1   1010383 HB40 HANDSET $150.00 

19 1   1010384 CH08 BATTERY CHARGER $70.00 

20 1   1010385 EXTENSION CABLE FOR BATTERY CHARGER $25.00 

21 2   1012066 FRONT H-LINK FOR POWER TILT $33.00 

22 2   1012067 REAR H-LINK FOR POWER TILT $35.00 

23 1   1017114 LINAK ACTUATOR U420-01 - ASS'Y $1,100.00 

24 1   1017124 CONTROL BOX $400.00 

25 1   1024236 POWER TILT LOWER FRAME ASY N/A 

26 1   1024238 POWER TILT SEAT FRAME ASY N/A 

  1   1025385 KIT, POWER TILT HARDWARE ASS'Y (ITEMS 1-24) $2,000.00 

    B310-338       

 

NOTES:   
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ORION II CROSS TUBE REAR BRACKET CHAIR MOUNTING ASS'Y 
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ORION II CROSS TUBE REAR BRACKET CHAIR MOUNTING ASS'Y - TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1015405 SCREW, SOCKET HEAD CAP, 5/16-18NC X  1 $3.00 

2 1   REF ORION II, LOWER FRAME WELDMENT, GEN REF 

3 2   REF NARROW REAR MOUNTING PLATE REF 

4 1   REF ORION II CROSS TUBE REAR BRACKET ASS'Y GEN REF 

5 2   1032379 ORION II CROSS TUBE INSERT SPACER $15.00 

            

  1   1034560 KIT, CROSS TUBE MOUNTING HARDWARE (ITEMS 1 AND 5, QTY 2 OF EACH) $30.00 

 

NOTES: 
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ORION II CROSS TUBE REAR BRACKET GENERAL ASSõY 
 
 
 
 

 
 
 
 

hwLhb LL /wh{{ ¢¦.9 w9!w .w!/Y9¢ D9b9w![ !{{Ω¸ ς TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1000411 SCREW,SOC BUTTON HEAD 1/4-20 X 0.500 $3.00 

2 2   1031847 CROSS TUBE TILT END INSERT 5/16" $22.00 

3 1   1032373 ORION II CROSS TUBE REAR BRACKET 18" $30.00 

  1   1032374 ORION II CROSS TUBE REAR BRACKET 19" $30.00 

  1   1032375 ORION II CROSS TUBE REAR BRACKET 20"  $32.00 

  1   1032376 ORION II CROSS TUBE REAR BRACKET 21" $32.00 

  1   1032377 ORION II CROSS TUBE REAR BRACKET 22" $34.00 

  1   1034385 ORION II CROSS TUBE REAR BRACKET 23" $34.00 

  1   1034386 ORION II CROSS TUBE REAR BRACKET 24" $36.00 

            

  1   1034553 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 18" $74.00 

  1   1034554 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 19" $74.00 

  1   1034555 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 20" $76.00 

  1   1034556 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 21" $76.00 

  1   1034557 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 22" $78.00 

  1   1034558 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 23" $78.00 

  1   1034559 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 24" $80.00 

 
NOTES: 
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CASTERS AND FORKS  

ORION II, MASTER STF CHART 
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FORK LONG, CURVED STEEL 
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FORK LONG, CURVED STEEL - TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1000008 WASHER FLAT 5/16 X 1/16 O0 1/16 THK BLK $1.50 

2 1   1000144 STEM, CASTER JOURNAL $43.00 

3 1   1000396 NUT, HEX-NYLOCK THIN, 5/16-18NC $2.00 

4 1   1000422 BOLT, HEX HEA0, 5/16-18NC X 2 1/2 $3.00 

5 2   1000976 NUT. HEX-NYLOCK THIN, 1/2-20NF $2.50 

6 1   1005363 CASTER MOUNT CAP, PLASTIC $8.00 

7 2   1013407 BEARING I0 0.51 X 1.125 O0 X .312 $10.00 

8 1   1017107 WASHER FLAT I0 17/32 O0 7/8 THK .032 $1.50 

9 1   1020830 FORK LONG , CURVE0 STEEL WEL0MNT $68.00 

10 1   1021330 WASHER FLAT I0.512 O0.755 THK.030 $1.50 

  1   1021374 KIT, COMPLETE FORK LONG , CURVED STEEL (ITEMS 1-10) $140.00 

    B485-497       

 

NOTES: 
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FORK SHORT, CURVED STEEL 

 










































































































































































































































